{LIST NO. 0130)

foom | Code No. DESCRIPTION BN [FoasE] e code No. DESCRIPTION MNPt
1 | 984220 Housing 990| 28 | 931875 | ®Tapping Screw M5 x 35 040
2 | 971665U Stator Ass'y 115V 1090 29 9494547 Spring Lock Washer for M5 10 0.
3 | 949278Z | (DHd. Machine Screw M4 x 55 10 [ 040030 | 946362 Bearing Lock 0.40
4 [ 94943537 | Spring Lock Washer for M4 10 | 040[ 31 [ 955203 Brush Holder 1.20
5 [ 9495542 | Nut ) 10 | 040132 | 995041 Carbon Brush 2 160
6 | 971642 Fan Guide 040133 | 971655 Holder Piece 0.40
7 [ 971666C | Armature Ass'y 115V 3330 34 | 500240Z| Cord Aws'y 6.10
8 | 93939 Ball Bearing (608ZZC2) 230 35 | 930354 Cord Armor D10.2 0.60
9 [ 971664 Inner Cover Ass'y 740 ] 36 | 937631 Cord Clip 0.40
10| 939396 Ball Bearing (6082ZC2) 230] 37 [ 954004 | ®Tapping Screw M4 x 16 0.40
11 | 980972 Gear Cover 9.80 | 41 | 986114 Speed Control Switch 18.40
15 | 980973 Spindie 7.80 | 42 | 984221 Handle Cover 370
16 | 956397 Ball Bearing (6202DDCM) 290 ] 43 | 956384 | @Tapping Screw M4 x 20 Q.40
17 | 947214 C-Type Retaining Ring for D15 shaft 040 | 44 | 949423Z | Washer for M4 10 0.40
18 | 971649 Second Pinion Ass’y 11.50 | 45 | 971662 Side Handle Ass’y —
15 | 980172 Gear Ass'y 6.70 | 49 | 950272 Drill Chuck Ass’y 13VLA includ. 50 —
20 1 971651 Shift Arm 040 50 | 930515 Chuck Wrench Ass’y —
21| 971652 Shift Plate 0.70 | 51 | 957561 HITACHI Label 0.40
22 | 971653 Shift Lock 050 52 — Name Plate —
23 | 9495352 | Roll Pin D3 x 12 10 | 040] 53 | 937914 Wrench —
24 | 943053 Spring (B) 050] s4 | 971677 Depth Stopper —
25 | 949323Z | (D Fiat Hd. Screw M4 x 12 10 | 040] 55 | 982805Z | Pillar Terminal (B) 1.00
26 | 971672 Seal Piate Ass’y 0.70 | 56 | 932642 Rivet D25 x28 040
27 | 948409 C-Type Retaining Ring __ for D35 hole 0.60] 57 [ 981373 Tube (D) 2

Prices are subject to change without notice

— OHITACHI ;" DRILL DUV-13




